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oo

Minimum Efficiency Reporting Value (MERV)
(Modified ANSI/ASHRAE Standard 52.2-2017)

Al 8 &5 Al & &2 3t o 2 H
E4 5.8 %
Composite
Average E. 41.2 %
Efficiencies
= 35.2 %
ZASEEIH
(MERV) MERV 6 @ 0.933 -
* ANEEA
ANE |& :56.0 m¥min, LI &4 :200.0 Pa (20.4 mmAqg)
A& X : ASHRAE Dust, KCl aerosol
25 2 &% :(24+6) °C, (45+10) % R.H.

*mmAg € Pa & 24t6tE Hl== 9.806 65 2.
* o2 Kol QA 2loH, AJl AIEZHUA AIE Xss
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ASHRAE Std. 52.2 Air Cleaner Performance Report Summary

Report No : 8223-4011-100297

Operator : YJ_LEE

Particle counter(s) TSI

Manufacturer :
Product Name : PRE FILTER
Test requested by : 3 Z &l
Sample obtained from :
Catalog rating :  Airflow rate :
Specified test conditions :

Final pressure drop : Pa

Dimensions (Inner)
Generic name :

Face area : 0.314 m2

Airflow rate : 0.933 m3/s

Height : 560 mm

Final pressure drop : 200.0 Pa (20.4 mmAQ)

Initial resistance : 96.6 Pa (9.9 mmAQq)

Laboratory Data

Data : 2023. 06. 01

Test laboratory : KOTITI A|l&@H &

Supervisor : JH_AHN

Model : 3330

Device Manufacture's Data

ms/s Initial press. Drop: Pa

airflow rate m?3/s

Face velocity : m/s

Device Description

Width : 560 mm Depth : 20 mm
Media type :

Media color :

Test Condition

Temperature : (24 + 6) °C RH.:(45£10) %

Test aerosol type : KCl aerosol, ASHRAE dust

Face velocity : 3.0 m/s (56.0 m3/min)

Resistance Test Results

Final resistance : 200.0 Pa (20.4 mmAQ)

Minimum Efficiency Reporting Data

Composite Average efficiencies

Minimum Efficiency Reporting Value(MERYV) for the device :

E1:58 % E2:41.2% E3:352%

MERV 6 @ 0.933

e QPFABOS(VON) |
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- Minimum Efficiency Reporting Value (MERV) Parameters -

Composite Average Particle Size Efficiency,%
MERV In Size Range, xm Average
index Range 1 Range 2 Range 3 Arrestance, %
0.30-1.0 1.0-3.0 3.0-10.0

1 N/A N/A B3 <20 Aug . g5
2 N/A N/A Bi3<20 65 < g
3 N/A N/A B0 70 < g
4 N/A N/A 220 75 < g
5 N/A N/A 20 < B N/A

6 N/A N/A 35 < &y N/A

7 N/A N/A 50 < &4 N/A

8 N/A 20 < & 70 < & N/A

9 N/A 35 < £ 75 < By N/A
10 N/A 50 < £ 80 < & N/A
11 20 < B 65 < 85 < I N/A
12 35 < B 80 < &2 90 < & N/A
13 50 < B 85 < £ 90 < & N/A
14 75 < By 90 < I 95 < & N/A
15 g5 < & 90 < & 95 < & N/A
16 95 < & 95 < & 95 < & N/A
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